
©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .1 

 

UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 

Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

 

Project Concept Note & Monitoring Report 

(PCNMR) 

Project Name: Wastewater Treatment and Reuse for Member Textile 
Industries by Chinnakkarai CETP  

UWR RoU Scope: 5 

Monitoring Period: 01/01/2021-31/12/2024 

Crediting Period: 01/01/2021-31/12/2024 

UNDP Human Development Indicator: 0.644 1(India) 

 
1 https://www.undp.org/  



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .2 
[...]
©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .5 

 Drainage Pattern: The entire plant is constructed with impervious flooring to prevent leaching. Effluent flows 
through a closed-loop pipeline system, ensuring there is no interaction with natural drainage. The design 
prevents both surface runoff and groundwater percolation, adhering to TNPCB norms. 

 
This project activity involves treating and reusing wastewater. It doesn’t include any land-use practices. Also, this is an 
industrial process designed with technical requirements and following the specified norms of the local pollution control 
board. Hence, the project activity does not harm any land and Drainage system. 
 

A.4. Climate  

The operations of the CETP are fully mechanized and located within a covered plant infrastructure. Thus, weather 
conditions such as temperature and humidity do not impact the process. 

All treatment units (biological, filtration, RO, evaporation) function independently of climatic variables. Hence, 
operational consistency is maintained year-round. 

 

A.5. Rainfall 

The Annual Average Rainfall is ~754 mm, spread unevenly over ~35 rainy days per year. The facility is designed for 
effluent treatment and is not dependent on rainwater. Rainwater harvesting is not integrated into this facility as water is 
derived from industrial operations. Proper drainage channels are installed to prevent rainwater ingress into effluent 
channels. 

 

 

A.6. Ground Water  

The CETP does not have borewells or any other means of drawing groundwater. By recycling 90% of wastewater, the 
CETP significantly reduces pressure on local aquifers. Prevents the common industry practice of extracting groundwater 
for dyeing operations. 

 

A.7. Alternate methods 

The selection of the Zero Liquid Discharge (ZLD) system for the Chinnakarai Common Effluent Treatment Plant (CETP) 
was the result of a comprehensive evaluation of local geographic, climatic, and hydrological conditions. The project site 
is located in Tirupur, a region characterized by semi-arid topography, erratic rainfall, and significant stress on both 
surface and groundwater resources. The terrain is largely undulating and lacks robust natural drainage systems, 
especially during the dry season. As a result, traditional disposal or dilution-based methods of effluent management 
were deemed inappropriate for the area. 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .6 

Rainfall in Tirupur averages around 754 mm annually, but it is highly seasonal and concentrated within a few weeks of 
the year, leading to negligible natural recharge of water bodies or aquifers. Furthermore, the hydrogeological profile of 
the region indicates over-exploited aquifers with shallow, brackish, or saline groundwater. Most of the groundwater 
extracted in this area is already considered unsuitable for industrial or domestic use without treatment. Continued 
abstraction would only aggravate water table depletion and salinity intrusion, making it an unsustainable source for any 
effluent dilution or disposal system. 

Surface water options were also considered. However, the Noyyal River, which flows close to the Chinnakarai industrial 
cluster, has historically been a recipient of untreated or partially treated effluent, leading to heavy pollution loads, 
ecological degradation, and civic protests. Environmental regulations now prohibit any form of surface discharge into 
the river or its tributaries. This context rules out surface discharge as a viable or legal option, even for treated water. 

Alternative strategies such as marine discharge, where treated effluent is transported to the sea via pipeline for 
dispersion, were examined. However, the nearest coastline is over 250 kilometres away, and the high capital 
investment, energy requirements, and right-of-way challenges make this method logistically and economically 
unfeasible for a cluster-scale project like Chinnakarai CETP. Additionally, the environmental risks associated with large-
scale marine disposal further limit its acceptability under Tamil Nadu Pollution Control Board (TNPCB) guidelines. 

Historically, member dyeing units used solar evaporation pans for effluent disposal. Although simple in concept, this 
method has led to severe environmental damage in the past. The open pans require significant land area, often leak 
salts into the soil, and can overflow during rainfall events, causing localized contamination and community health risks. 
TNPCB has explicitly discouraged this method and issued closure notices to several non-compliant units. 

Given these constraints, the ZLD method was selected as the most technically sound and environmentally sustainable 
solution for managing the high-TDS effluent generated by the 31 member dyeing units. ZLD integrates physical, 
biological, and advanced membrane technologies to ensure over 90% water recovery, with the remaining concentrate 
managed through evaporation and crystallization. The recovered water is reused within the member units, significantly 
reducing their dependency on freshwater sources, while sodium sulphate salts are recovered and reused in the dyeing 
process, creating a closed-loop system. 

This decision aligns with Tamil Nadu’s mandatory ZLD policy for textile clusters and ensures full compliance with 
environmental norms. The choice was supported by feasibility studies conducted by Tamil Nadu Water Investment 
Company Ltd. (TWIC), which demonstrated that ZLD is both technically viable and economically justifiable in the context 
of Tirupur’s environmental and industrial challenges. 

 

A.8. Design Specifications 

The Chinnakarai CETP’s Zero Liquid Discharge (ZLD) facility is a technically advanced and environmentally sustainable 
wastewater treatment solution that caters to the Tirupur textile cluster. It is engineered to treat up to 8.0 million litres 
of industrial effluent daily, sourced from 31 member dyeing units. The system integrates biological pretreatment, high-
recovery membrane separation via reverse osmosis (RO), thermal evaporation through multiple-effect evaporators 
(MEE) and mechanical vapour recompression (MVR), and final salt recovery via crystallization and drying. The treated 
water is reused in industrial processes while salts, primarily sodium sulphate, are reclaimed and reused, thus fulfilling 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .7 

the principle of complete water loop closure. This section elaborates each technical component and its specifications in 
a structured format. 

Effluent Conveyance: 
Effluent is conveyed from all connected member units to the CETP through an underground network of high-density 
polyethylene (HDPE) pipelines, with a diameter of 355 mm. These pipelines are designed for chemical resistance and 
high durability under varying flow conditions. The effluent is received at a central inlet chamber and conveyed to a 
booster pump sump, which lifts the flow into an equalization tank. This arrangement ensures balanced hydraulic loading 
into the treatment train. Provision for a parallel 300 mm HDPE pipeline ensures operational redundancy and future 
scalability. The layout is equipped with isolation valves, inspection chambers, and flow distribution systems to manage 
dynamic industrial discharge variations. 

Pretreatment Section: 
Once collected, the effluent undergoes a multi-stage pretreatment process. The equalization tank performs hydraulic 
and pollutant load balancing. It is followed by a neutralization chamber where pH correction is achieved using lime or 
acid dosing to maintain the required range of 6.5 to 8.5. This is crucial for protecting downstream membrane systems. 
Next, the biologically activated aeration tank facilitates the breakdown of biodegradable organic content through 
microbial oxidation, using fine-bubble diffusers and air blowers. The resulting mixed liquor is settled in a secondary 
clarifier, which separates suspended solids and microbial sludge. The clarified supernatant then flows through a dual-
stage tertiary treatment unit. This unit uses a pressure sand filter to remove fine suspended matter and a resin-based 
ion exchanger to eliminate turbidity and trace contaminants, thereby ensuring optimum feed quality for the reverse 
osmosis unit. 

Reverse Osmosis (RO) System: 
The Reverse Osmosis system is the core of the water recovery process. It comprises two blocks—Block 1 for primary 
separation and Block 2 for polishing of reject water. Pretreated effluent enters Block 1, where 90–95% of total dissolved 
solids (TDS), such as sulphates, chlorides, and calcium, are removed. The reject from Block 1 is routed to Block 2, which 
further reduces salinity and improves water recovery rates. The RO system operates at a design capacity of 8.0 MLD. It 
uses spiral-wound thin-film composite membranes under an operating pressure range of 12 to 16 bar. The recovery 
efficiency is 80–85% of the influent. The system is equipped with an online Cleaning-In-Place (CIP) system using acid and 
alkali solutions for membrane maintenance, along with continuous dosing of antiscalants to minimize fouling. All critical 
parameters such as pressure, conductivity, and flow rate are monitored in real time through SCADA (Supervisory Control 
and Data Acquisition). 

Multiple Effect Evaporator (MEE): 
The reject stream from the RO process, which still contains significant dissolved solids, is treated using a Multiple Effect 
Evaporator (MEE). The MEE system comprises seven stages of falling film evaporators that function under vacuum. Each 
stage reuses vapor from the preceding stage to heat the feed in the next stage, significantly improving steam economy. 
The feed is preheated using a plate heat exchanger to ~55°C before entering the evaporator. Dry saturated steam at 9 
kg/cm² is used as the primary heat source. The process concentrates the RO reject to a slurry with up to 27% total solids 
(TDS). The entire MEE unit is constructed using stainless steel grade SS 316L for corrosion resistance and is operated 
with automated controls for temperature, level, and vacuum, all monitored via SCADA. 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .8 

Crystallizer and Centrifuge 
The concentrated effluent from the MEE is cooled to 40°C and fed into a crystallizer, which is an agitated vacuum vessel 
operating at a vacuum of approximately 10 Torr. In this vessel, sodium sulphate precipitates out of the solution as 
crystals. These crystals are separated from the remaining mother liquor in a high-speed centrifuge, yielding salt with 
approximately 56% moisture content. This semi-dry salt is reusable by the dyeing units, thereby closing the salt recovery 
loop. The crystallizer is equipped with a three-stage ejector system for vacuum generation and operates using cooling 
water condensers. 

Secondary Evaporation – Double Effect + Forced Circulation 
The mother liquor that remains after crystallization, typically containing around 15% TDS, undergoes further evaporation 
using a combination of a double-effect falling film evaporator and a single-effect forced circulation evaporator. This unit 
further concentrates the mother liquor to 50% solids. The resulting residue is directed to a solar pond for passive 
evaporation. Any residual semi-solid sludge from the pond is fed into a fluidized bed dryer, which uses heated air to 
reduce the moisture content to less than 2%. The dried product—Glauber’s salt—is recovered at a rate of approximately 
33 tons per day and reused directly in the textile dyeing process. This advanced recovery approach eliminates hazardous 
salt disposal and supports circular material reuse. 

Mechanical Vapour Recompression (MVR) 
In addition to the MEE system, the CETP is also equipped with a Mechanical Vapour Recompression (MVR) system as an 
alternative evaporation method. The MVR unit works by compressing the vapour generated during evaporation using an 
electrically powered centrifugal fan. This compressed vapour is then used as a heating medium, thereby reducing or 
eliminating the need for external steam. The MVR unit uses polymeric heat transfer surfaces that are corrosion-resistant 
and minimize scaling. It operates under vacuum at around 55°C and delivers energy performance equivalent to a 40-
stage conventional evaporation system. The integration of MVR into the evaporation scheme significantly lowers 
operating costs and enhances energy efficiency by reducing steam consumption by more than 50%. 

Treated Water Reuse 
Treated water recovered from RO permeate and MEE/MVR condensate is stored in a treated water tank and 
redistributed to the dyeing units via HDPE pipelines. These pipelines are fitted with electromagnetic flow meters and 
manual sampling points to ensure traceability and quality assurance. The water meets reuse specifications with TDS 
levels below 300 ppm and a pH range of 6.5 to 7.5. Multi-stage centrifugal pumps with variable frequency drives (VFDs) 
are used for distribution. Over 90% of the effluent volume is effectively recycled and reused in industrial processes, 
significantly reducing the dependency on freshwater abstraction. 

The Chinnakarai CETP stands as a model of industrial wastewater management, offering a technically integrated and 
operationally efficient ZLD facility. With its advanced reverse osmosis, thermal evaporation, vapour recompression, and 
crystallization systems, it meets Tamil Nadu Pollution Control Board’s ZLD mandates and exemplifies best practices in 
circular water economy. It is scalable, replicable, and represents a sustainable pathway for effluent-intensive industrial 
clusters across India and beyond. 

 

A.9. Implementation Benefits to Water Security  



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .9 

The implementation of the Zero Liquid Discharge (ZLD) system at Chinnakarai CETP brings substantial benefits to water 
security in the Tirupur region. The system has been designed to handle and treat up to 8.0 MLD of high-TDS effluent 
generated by 31 textile dyeing units. Through a closed-loop treatment process involving biological treatment, tertiary 
filtration, membrane separation via reverse osmosis, and thermal concentration using a multi-effect evaporator and 
crystallizer, more than 90% of the treated water is recovered and reused. This translates into an annual recovery of 
approximately 2.4 million kilolitres of water, which would otherwise have been sourced from over-exploited aquifers or 
surface water bodies. 

In the absence of this CETP, industrial units historically relied heavily on borewell water for their operations. This pattern 
of unsustainable abstraction had led to rapid groundwater table depletion in the Tirupur region. By introducing a reliable 
and high-quality recycled water supply, the CETP has helped eliminate borewell dependency among its member units, 
thereby conserving local aquifers and supporting regional water security. 

Additionally, the ZLD system recovers salts primarily sodium sulphate from the effluent stream. This not only reduces 
the environmental burden associated with chemical procurement and disposal but also creates a secondary resource 
stream that supports circular industrial practices. On average, 200–300 kg/day of reusable salt is recovered and returned 
to the dyeing process. 

The facility also enhances regional resilience to climate variability. Given Tirupur’s semi-arid climate and irregular 